
REPUBLIC OF KENYA
Ministry of Water Sanitation and 
Irrigation

LAKE VICTORIA NORTH 
WATER WORKS DEVELOPENET 
AGENCY

ENVIRONMENTAL AND SOCIAL IMPACT ASSESSMENT (ESIA) FINAL REPORT FOR
WATER  AND  SANITATION  PROJECTS  FOR  THE  TOWNS  IN  MALAVA
CONSTITUENCY KAKAMEGA COUNTY

FINAL ESIA REPORT
CONTRACT No.: LVNWWDA/CONS/MALAVA/2020 -2021

PREPARED BY DR. DAN ADINO
SOCIAL SAFEGUARDS EXPERT 

BATCH ASSOCIATES LIMITED
Suite A4 Machera Court, 
Komo Lane, off Wood Avenue Kilimani 
P. O Box 24103-00100, Nairobi, Kenya
Tel: +254 (0) 20 2621168, 
Fax: +254 (0) 20 2018176,
Cell: +254 (0)721467213 /+254 (0)736451752 
E-mail: hndugah@batchassociates.co.ke
Website: www.batchassociates.co.ke

 
Lake Victoria North Water Works 
[...]
 1 x 3 isolation gates at the outlet of the flocculation chambers – manually operated.

 Flexible hose pipe to be installed including water supply for the maintenance of the flash
mixing and flocculation basins. 

An interconnection channel is provided between the flocculation and the sedimentation units. 

 1 x 3 “in series” hydraulic slow mixing chambers with baffles. 

 1 x 4 isolation sluice gates to isolate the flocculation compartments from the downstream
sedimentation tanks 

 Surface of each chamber = 55.06 m².

 Total surface area = 165.17 m². 

Draft Design Review Report- October 2021 Page 33



Consultancy for Design Review, Preparation of Tender Documents and Supervision of Construction of Water and Sanitation
Projects for the Towns in Malava Constituency Kakamega County) Contract No.: LVNWWDA/CONS/MALAVA/2020 -2020

Table 30: Flocculation 

(Length of Channels) =    9.18 m

Number of Channels (baffles) =    20.00  

Thickness of Baffle walls =    0.15 m

Width of Tank =    8.85 m

Depth of Flow =    0.33 m

Width of channel =    0.30 m

Head lost =    0.33 m

Slope of tank bottom = 1: 25  

(e) Sedimentation 

The basin is divided into three sections, namely, inlet, settling and outlet zones.  The design
criteria for the basins are as follows:

Table 31: Sedimentation 
Parameter Data nominal Unit

Length 16 m

Surface Loading 1 m3/m2/m

Detention Time 3.75 hrs

Velocity at entry 0.5 m/s

Length/Width Ration 4/1 m/m

Depth of Tank 2.4 m

Total Volume 153.4 m³

Sludge Volume 38.3 m³

Sludge storage in the tank will depend on a number of unknown factors such as coagulant dose,
turbidity of water, removal of sludge from tank etc. Typical  sludge  yield  from  alum  is
0.5m3/kg of sludge of 8 g/l of suspended solids and 0.5m3/kg yield form from alum per day.

(f) Filtration

(o) Design parameters and calculation notes

Decanted water from the settled water channel enters each of the filters via a DN200 diameter
pipe fitted with gate valve. A chequered plate flooring walkway is provided from which the gate
valves are operated. The DN200 discharges into an inlet channel provided for each filter. The

Draft Design Review Report- October 2021 Page 34



Consultancy for Design Review, Preparation of Tender Documents and Supervision of Construction of Water and Sanitation
Projects for the Towns in Malava Constituency Kakamega County) Contract No.: LVNWWDA/CONS/MALAVA/2020 -2020

inlet  channel  has  80mm orifices  at  the  base spaced at  200mm centres  to  allow for  an even
distribution of water across the filter width. The filter media provided consists of a 750mm deep
sand bed supported on 550mm deep layer of graded gravel.

Filtration  will  serve  to  reduce  inlet  turbidity  of  the  raw  water  to  <  1  NTU  as  per
recommendations. Different situations have been modelled in the introduction chapter. 

A general overflow is provided at the inlet of the filtration plant, outlet of the sedimentation
units. Filtration parameters including filtration velocities are summarized in the table below: 

When one filter has to be maintained, it is recommended to reduce the nominal flow of the WTP
not to increase velocities above acceptable values, certainly during backwash procedure. 

To obtain the best result, the sand layer will be immediately placed on the filter bottom slab. The
slab will be equipped with filtering nozzles. The conventional supporting layers (four types of
gravel) and prefabricated A-shaped beams false bottom will not be required. 

The water inlet to the filters is controlled by a butterfly valve 200 mm diameter leading directly
in the backwash channel. The interior walls of the filter also serve as a spillway for the outflow
of backwash water, and at the same time form the clear water channel. 

The filter backwash system is composed of a limited storage capacity determined by the position
of  the  outlet  control  weir.  Back-wash  water  is  directly  provided  from the  existing  elevated
backwash tank.

The backwash water is collected in a trough located in the lateral part of the filter box and is
controlled by a manually operated butterfly valve.

In the event that raw water quality is relatively good (turbidity <15 NTU), it may be feasible to
provide direct down-flow filtration, as the only treatment process. Where this can be justified,
then it is possible to use only the filter units of this water treatment plant. 

(p) Sand characteristics

The filtration layer will be composed by a layer of sand of 0.85 mm effective size and a 1.4
uniformity coefficient. 

The layer of sand will be installed directly on the support slab. A 25 nozzles /m² system will
guarantee flow distribution during filtration and backwash processes. 

The loss of filtration material is estimated at 2% for the sand during the initial operation of the
plant. 

The height of water above the sand is 1.75m after backwash, and possible head loss through the
filter before backwash is 0.6 m, with a total height of 2.35m. Filter compartments are deep to
allow the backwash process by the other filters in filtration, entirely by gravity. 

Other design details are proposed in the table in annex. 

Draft Design Review Report- October 2021 Page 35



Consultancy for Design Review, Preparation of Tender Documents and Supervision of Construction of Water and Sanitation
Projects for the Towns in Malava Constituency Kakamega County) Contract No.: LVNWWDA/CONS/MALAVA/2020 -2020

(q) Backwash characteristics

The sequence for backwash is as follows: 

 Closing of the clarified inlet valve. 

 Lowering of the outlet water level - +/- 10 minutes (part of the filtration process). 

 Opening of the backwash outlet valve 

 Water backwash during 20 minutes at 50m3/m2/h, entirely by gravity. 

 Progressive reestablishment of filtration water level when closing the BW outlet valve and
reopening the inlet valve. 

Filter  bed characteristics  during filtration and backwash process are proposed in the table  in
annex. 

(r) Filtration process efficiency

Detailed calculation of the filtration efficiency has already been discussed and is detailed in the
main WTP table in annex. 

Surface loading rate is estimated at 960 g/m² for the proposed deep bed filter. This has been
estimated considering the process equations and similar experiences. 

Different situations have been modelled from low to maximum allowable turbidity with filtration
cycle varying from 24 hours to even 96 hours. 

Quantity of water required for BW and process efficiency are calculated accordingly. 

(s) Filter Details

 3No, rapid – variable flow – variable level – single layer – deep bed sand filter, including
grate, ladders and I beams. 

 Filter  system including  filter  false  floor  –  nozzles  –  filter  bed  type  –  grain  size  –  layer
thickness – backwash facilities – water only. 

 Installation of actuated valves 

 3 water inlet valves.

 3 backwash outlet valves.

 3 manually operated washout valves.

(t) Sludge Drying Beds

2No. Sludge Drying Beds, 10.3x19.9 x 1.25m deep - with a total area of 200m2, are provided for
sludge from the sedimentation tanks. The sludge drying beds consist of slotted pre-cast concrete
slabs laid on an 80mm thick layer of sand (size 1 -3mm) below which is an 80mm layer of size
10  -  15mm gravel.  Underneath  the  sand  and  gravel  are  large  stones  (size  20mm  -  35mm,
minimum 200mm thick) surrounding an open-jointed pre-cast concrete pipe, laid to falls, for

Draft Design Review Report- October 2021 Page 36



Consultancy for Design Review, Preparation of Tender Documents and Supervision of Construction of Water and Sanitation
Projects for the Towns in Malava Constituency Kakamega County) Contract No.: LVNWWDA/CONS/MALAVA/2020 -2020

collecting the filtrate. Sludge from one sedimentation tank at a time, after it has reached 25% of
the tank volume, is applied on to the sludge drying basins via a 225/300mm diameter pre-cast
concrete pipe which discharges into a 500x450 concrete channel that distributes the sludge into
the  beds.  Dried  sludge  is  to  be  removed  from  the  bed  before  the  sludge  from  the  next
sedimentation tank is applied; a ramp is provided for access (e.g., using a wheelbarrow) to the
beds for this purpose. The filtrate from sludge percolates through the media and is collected in
the open-jointed pipe and discharged into the river. An overflow manhole is provided at the end
of the inlet channel to the sludge drying beds. Details of the sludge drying beds are given as: 

4.4 Chemical Preparation and dosing

a. Aluminium sulphate preparation and dosing  .  

 2 mixing tanks including pipes and, and calibration units. 

 level control devices in the preparation tanks 

 2 mixer units.
b. Sodium carbonate preparation and dosing  

 2 mixing tanks including piping, fitting and calibration units. 
 level control devices in the preparation tanks 
 2 mixer units.

c. PAC and Polymer preparation and dosing  
 Installation of 2 PE preparation tanks – pipes and fitting – calibration units. New units

will  be  used  for  Cationic  (coagulant)  /  Non-ionic  (Filter  aid)  polymer  and  PAC
preparation / dosage and injection. 

 Installation of 4 level control devices in the preparation tanks 
 2 new mixer units.
 Injection pipelines

d. Chlorin  e preparation and dosing  
 Mixing tanks including pipes and fitting and calibration units. 
 level control devices in the preparation tanks 
 Mixer units.

e. Chemicals storage facilities  
 Extension of the existing dosage room including lighting and ventilation. 
 Extension of the existing storage room including lighting and ventilation. 

a) Disinfection     
Considering  the  direct  correlation  existing  between  turbidity  and  the  presence  of
microorganisms, the need for precautions in the disinfection stage of treatment is foreseen.
Therefore, a chlorine contact chamber has been incorporated with a retention time of 20
minutes  and  adequate  hydraulic  conditions  (velocity  gradient  and  baffled  chamber)  to
guarantee the bacteriological quality of the treated water. 

Draft Design Review Report- October 2021 Page 37



Consultancy for Design Review, Preparation of Tender Documents and Supervision of Construction of Water and Sanitation
Projects for the Towns in Malava Constituency Kakamega County) Contract No.: LVNWWDA/CONS/MALAVA/2020 -2020

Disinfection  is  accomplished  by post-chlorination  with  calcium hypochlorite,  using the
existing dosing units made off two tanks for batch preparation followed by the gravity
dosing.

b) Process by-products  
Water used for the backwash of the filters will be recycled at the inlet of the plant (pre-
sedimentation tank). Storage and pumping facilities will be provided. 

c) Design of storage facilities     
A  new  storage  room  will  be  constructed  considering  min.  storage  capacity  for  each
chemical. Capacity for the different chemicals is presented in the table below. 
Storage  capacity  is  designed  based on the  nominal  flow of  the  WTP and the  average
chemical consumption. 
Separate storage area will be provided for PAC with an anti-explosive extractor. 

Table 32: Storage capacity required for chemicals

Chemical Storage capacity
Aluminium Sulphate 3 months
Sodium Carbonate 3 months
PAC 1 month
Polymer 2 months
Chlorine (pre & post) 1 month

(u) Design of dosing lines

Chemical Injection lines for all chemicals have been standardized to DN 40 to allow easy O&M
in case of clogging. 

Pressure lines have been designed to minimize head losses but guarantee a minimum of velocity.
P&ID are proposed in another volume - drawings. 

For the Polymer/Pac, inline dilution facility is proposed. A dilution factor from 5 g/l to a 0.5 g/l
is proposed to reduce the viscosity of the fluid and avoid clogging of the lines. 

(v) Clear Water Tank

750m3 capacity Treated water tank is proposed at the treatment water tank to provide to our
storage. The tank will also double as the sump for the pumping system. 

(w)WTP Layout

The layout of the WTP extension is presented in the book of drawings. Topographical levels of
the different structures will be presented in detailed during the detailed designs. The process is
operated by gravity within the proposed structure, changes in the inlet flow to the max capacity
have been considered as it has a direct impact on the hydraulic profile of the WTP. 

Draft Design Review Report- October 2021 Page 38



Consultancy for Design Review, Preparation of Tender Documents and Supervision of Construction of Water and Sanitation
Projects for the Towns in Malava Constituency Kakamega County) Contract No.: LVNWWDA/CONS/MALAVA/2020 -2020

4.5 Storage

To provide for fluctuations in consumer demand during the day (e.g., the hourly peak flow) and
to cater for emergency demand during outages, storage reservoirs will be required. The practice
manual for water supply in Kenya, 2015 recommends 12hour demand. The service reservoirs are
therefore sized so that the storage capacity will be sufficient to cover a minimum of the water
consumption without refilling and to balance the difference between the consumption and supply
of  water.  1500m3,  750m3  and  500m3 storage  is  provide  for  Malava,  Namagara  and Shirugu
systems respectively. The location of the reservoirs is indicated in the  Error: Reference source
not found below. The storage tanks will also act as brake pressure tanks in hydraulic.

Table 33: Schedule of storage reservoir for Malava Water Project

Location of Reservoir Capacity (m3)
Water treatment Works 1000
Break pressure tank @ chainage 250
Main Storage Tank at Malava 1500
Total 2750

Table 34: Schedule of storage reservoir for Namagara Water Project

Location of Reservoir Capacity (m3)
Water treatment Works 500
High Level storage 1000
Tande 100
Chebwayi 100
Matsakha 100
Total 1800

Table 35: Schedule of storage reservoir for Shirugu Water Project

Location of Reservoir Capacity (m3)
Water treatment Works 500
High Level storage 500
Chengulo 100
Total 600

4.6 Distribution System

4.6.1 Malava Distribution System

Transmission to the project area will be mainly by gravity, except for a distribution line to St.
Jude  Selile  primary  school  located  at  an area  above the  treatment  works  site.  The mainline

Draft Design Review Report- October 2021 Page 39



Consultancy for Design Review, Preparation of Tender Documents and Supervision of Construction of Water and Sanitation
Projects for the Towns in Malava Constituency Kakamega County) Contract No.: LVNWWDA/CONS/MALAVA/2020 -2020

Several  connections  will  be installed  to supply cluster  shopping centres  and areas  along the
mainline. The transmission design flows and pipeline lengths for are summarised below.

To regulate static pressures along the pipelines, several tanks are proposed along the pipelines
which will act both as break pressure and half day storage tanks. 

4.6.2 Hydraulic Modelling

The network was modelled using  WaterGems computer modelling software. The network has
been sized for the ultimate demand for the year 2044 peak day demand. PE pipelines has been
used for the pipelines; the pipes will be joined by butt welding. 

The minimum residual nodal pressure at peak hour demand should be 10 m head, whilst the
maximum pressure in the network should not exceed 60 m, and only in isolated cases 90 m head.
All distribution pipework will be to PN 10 (100 m head). The schedule of the mainline pipeline
summarised in Error: Reference source not found below.

Table 36: Schedule of Malava town Water supply pipeline

Distribution Line Notation Description Length (m)

Raw Water Gravity 400mm HDPE PN10 183.8
  200mm HDPE PN10 192.0
    375.8
Gravity Main 200mm HDPE PN10 804.0
  250mm HDPE PN10 7,780.9
    8,584.9
Malava Town Main Line 280mm HDPE PN10 1,508.8
  200mm HDPE PN10 641.5
  160mm HDPE PN10 2,826.8
  110mm HDPE PN10 1,166.4
    6,143.5
Malanga Pipeline 110mm HDPE PN10 1,440.8